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MARIA CREATIONS., i gnﬁh*“;‘
NEW LIG MHB COLONY ROOM NO 6/39, AMBARNATH WEST DIST, W\
THANE "5:-*\,\-_/ A é .
MAHARASHTRA, THANE-421501 N Popmmet
INDIA {goer R :
CONTACT PERSON :  Mr.DHANANJAY MOOLYA (DJ) 4

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION BEADS

HAND EMBROIDERY SHOES UPPERS
BEADS/KORA/STONE 12+/STONE 16+/STONE BRACKET/CANVAS FABRIC

"GOLOUR BLUE/GREEN/ BLACK
ORDER NUMBER DJP/W16-02
STYLE NO. PERLY- SPBF BLACK PICASSO BEADS
END USE SHOES
CUSTOMER M/s.DONALD J PLINER
COUNTRY OF DESTINATION USA
COUNTRY OF ORIGIN INDIA
SAMPLE RECD ON 06/06/2016 TESTING PERIOD : 06/06/2016 - 11/06/2016
RESULT SUMMARY

TESTS . PASS | FAIL | REMARKS

N. KASILINGAM
JR. EXECUTIVE

Email your Test Report Related Enquiries at Feedback. SL. T@sgs.com
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COMPONENT LIST /LIST OF MATERIALS :
SAMPLE | MATERIAL COMPONENT MATERIAL/COMPOSITION COLOUR REMARKS
No. No.

1 1 BEADS Ex BLACK
2 2 BEADS == GREEN
3 3 BEADS - TURQ
4 4 KORA BLACK METAL _ BLACK

-~ 5 5 KORA GREEN METAL ' GREEN
6 6 STONE 12+ a2 k4 TURQ
7 7 STONE 16+ . . TURQ
8 8 BRACKET METAL SILVER
9 9 CANVAS FABRIC ~-&. & BLACK
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Laboratory Summary Information for Certificate of Compliance

I (we) hereby confirm based on the test results in this repert, that the product or compenets described below were
tested and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer Product Safety
Inprovement Act) or any other Act enforced by the CPSC and checked on the list below.

Product/Component Description : BEADS

provided by submitter. : END USE : SHOES
STYLE NO. : PERLY- SPBF BLACK PICASSO BEADS
PO. : DJP/W16-02

Safety Regulation Citaions

Wearing Apparel Flammability 16 CFR 1610

Flammability Standard for Children's Sleepwear 16 CFR 1615 and 1616
Small Parts 16 C.F.R Part 1501 and 1500.50 - 53

Sharp Points and Edges 16 CFR 1500.48 and 49

Lead Paint Ban 16 C.F.R. 1303

Lead in substrate CPSIA Section 101

Phthalates CPSIA Section 108

Flammability of Carpets and Rugs (16 CFR 1630 and 1631)
Flammability of Mattress Pads (16 CFR 1632)

Standard for the Flammability of Vinyl plastic film (16 CFR 1611 )

0 A O O I

Date of Testing :
Date of TP Testing : 06/06/2016 - 11/06/2016

TPCA (Third Party Conformity Assessment Body) ;

Place of TP Testing : India
Test Report Number : CH:TX:7420036853
— TPCA Name : SGS India Pvt. Ltd.
TPCA Address : 28 B/1 (SP),28 B/2 (SP),Second Main Road.Ambattur Industrial Estate Ambattur,Ch:
TPCA Contact Person : L.Srinivasan

L.Srinivasan@sgs.com

The information on this sheet is ONLY applicable for the item tested in this report and only reflects confirmation of items
covered under CPSIA regulation.

*** End of Laboratory Summary Information for COC * * *

*** End of Report ****
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